Al

REPAIR PARTS MANUAL
MODEL NUMBER 37154
Rotary Lawn Mower

RAFTSMAN

196597 01.03.05 BY Printed in U.S.A,



CRAFTSMAN ROTARY LAWN MOWER - - MODEL NUMBER 37154 (371540)




AUBLEM INGA PIOA pUE JeMmoW ume] oA ebiewep 'snopJsezey aq pinos os off o einjleg sured wisweceides (W3 Q) JenoRnuEy wewidinhg 1Bubug Ao 6sM LI NYLHOJN]

wul $'gg = your |

“sayoul g ul :w>_m mco_m_.__m:..__—u EOCOQEQU Y 310N 18USBM 20158 kA
«12 *apeEig EEBSOL 1B
ysiibug ‘fenuep spey iredey 65961 -- Aa|ind / 1ajdepy apeig B/168L O
UelAlUBPURDS ‘[eNUR SJorerad) G596  -- lonuoy suoz auibug ‘spgen 95681 62
ueadoing ‘renuep siojusdo ¥65961 -- B/S X ZL# MoI05 60FE2L 92
(umays jou) |eoaq Bunries vEl28l  -- apIg ‘syreg £86181 &2
Ajquiassy iayporig YOOXSIEE6L LS B1-BY/S HOSUL IBYSBAO0T UM ‘XBH ‘NN 005008€.  ¥2
Jog Jepinoys 628091 95 8/5 X 81-9L/5 PeaH XaH ‘yog £BIE9L £2
Aafind 1ep| EY098L G5 PESH 19USEM X8H ‘MBI BL00SL 22
wiy sepp| ¥00X26/E861 5 Wby Kiquiassy 1orig ajpue 6LUX9I6861 i2
T ey | 266551 €5 Yo7 Alqwesy iexarig slpusy 6/VXL16E861 0T
pabuey ‘xay NN ziegsyl  2g Buisnop 'y 69L06L 6l
Asjind 164861 15 layoinpy “Bniy ses/8L 9t
merg 8085 0§ oo Jeay ‘llog E6LPEL /L
PiBIUS sugaq ‘siorig Sugunopy POOXEE888L 8¢ Aquiessy Jooq Jeey BZFXSGRS8I 0L
¢ x8H NN 6vees v doisdn ‘Jexoeig YOOXEEL068 S
pre-xso1q ; BZrXBsocsL  m—G k1 oS vESDS. i
7 PO-HPHGOG-JoHaAA gTYXBE9691 W, H “ocq 1eey ‘Bupdg 280081 €I
3% HPO resaq ssbueq ooiest v 9 T uidieH ‘1enod €618 21
Beqgssein ‘swely 18881 OF Teq joQuos) pigeal 6
Begssein Sr¥bSlL &6 ajpueH ‘qouy| gZrXELIE8L B
{umopyealg 895) VESY-09LADD 8/5-2 X 81-91/5 9lpuBH “Jog vIS161 £
JOTUUNN |SPON “BPUOH “BuiBuz --- 8g a1l ‘2 gztos 9
auibu3 ‘yog gorosL /£ 02-#/1 LOSU| IBYSEMDCT UM ‘XaH ‘NN yo0zEL §
PIBIYG sugeq ‘malog G2ee6L 98 apig ‘adoy 'oping G861 ¥
plelys sugaq 98/881 SE HY YooQ reay ‘Bundg £50091 £
pEaH xeH ‘jjog ¥B0LSE £ JamoT ‘ajpuey BLFXYO9E6L T
%007 ‘1aysem £92058 €€ 19ddn ‘sjpueH B.FXE906R |
NOILdIHOS3a 'ON  'ON NOLLdIEDS3a ON 'ON
1dvd AT luvd  A3X

(0vSLz€) $SELE HIGWNN TIAON - - HIMOW NMY AHVY10OH NYWSL14VHD



(ovSLLe) ¥SELE HIFWNN TFAON - - HIMOW NMYT AHVLOH NYINSLAVHD



AUBLIEM INOK PIOA pUB JamoWw uma| nok eBewep 'snopsezey eq pinos os Op 0} e1njfey ‘sied jusweoe(dar (‘wg ) JeunornUey wewdinb3 euflo Auo asn :INVIHOJNI

Wl $'5Z = you! |

"S8UOUL "G M Ut usAB suoisuswIp Jusuodwon |1y FHLON TX6 1POYM 2LL081 28
Yooppbue4 Ny 2eskl  1E
"SSABH $se) JESD [BSSl 0] 60/% Buiiog mog asny aauq ‘osig ¥oIS.L oE
198UM "18NQ YaA0] £0v691L 62
yeys indu| ‘jeeg vLGegl 19 o1/2 Buy-3 85000021 B2
melag £15e8. 09 {pannbai se) wIys “teysepm 09tes  Zg
nding ‘yeus BYZIElL 6§ uoisig] ‘Bundg 16298, 92
Buysng LGBl 8§ med 860S/1 G2
18Ysem 60SE8L /S GL X 02-v/iL pesH xeH 'Buidde] ‘maiog 80815 ¥2
Heys inding ‘jees 805€81 95 Alquessy saug “Jeurejey FOOX8LLIOL €2
Ireg ‘Buuesg 905e8L &S Ieg ‘Buueeg L6691l 22
peuLiod ‘anm SOSEBL  #G Hoddng ‘Buuesg 155 T 4
indu| 'yeyg EES/BL  ES 8/ Bu-3 2200002l 02
yieaL pg Yeen 2eSiBlL  2S Buudg 1o1oajeg ‘gouy 059491 64
Jaddp ‘esen LESBL 1S Jopajes ‘Buudg POOXE99E6L 81
JemoT ‘ase) 0EsigL oS uoisuax3g ‘Buudg zooteL 4l
H1 ‘sAlQ Yeuieiey GOLSZL  of Bugosuuoy ‘poy resioL 91
Jaysem G2Ll9 Sb ajeidwoy Alquiessy asen Jean Sb988lL £l
H1 ‘Alquiessy uoluty leE68L by HY 'sAuq ‘taurelay 20181 2k
HY Aiquessy uolug 0Se88L ¥ MBI0G £59/81 11
uon ‘|Bes LLP8L ¥ leany ‘uoy 01521 0L
2X8 Paym SSLISL  OF Ajqwassy As(ng 82IF6L 6
ssurelay ‘diin 61200/ BE negA rY.c: )
B/S X 2Lf MBIOG 60¥E91L  BE 0S" X G2-01# PIIOY ‘PApESIY ‘MBI0g ¥EO0S. 9
JByg Juol4 saumlay £OFLOL £ BAl(] 80D geYN0EIPEL S
Wwoij ‘Alquessy yeyg YOOXBEbe6L  9f MaIog 189S8L  +
1eay ‘Agwessy yeys POOXOPYESL  5E X8y ‘NN gshiss g
wnupie|d ‘Bey ‘deognyy 00k vE BAUQ Jegd |oRuo) BErXESER8) €
91-g/€ yoiabueiy N €268 €E Alquassy [o53u0 sauQ (F:]0:3: TR}
NOILLdIYDS3 ‘ON 'ON NOLLdIHOS3a ON  ON
1HYd A IHVd  AD

(0vSiz€) YSELE UIAWNN TIAON - - H3IMOW NMVYT AHVYLOH NYWS14VHD



HONDA 4-CYCLE ENGINE MODEL NUMBER GCV-160-AS3A

LABEL | CHOKE
1

AiR CLEANER I RECOQIL STARTER I
3




HONDA 4-CYCLE ENGINE

LABELS

KEY PART

NO. NO. DESCRIFTION

9 7400187 Mark, Choke indication
CHOKE

KEY PART

NO.' NO. DESCRIPTION

1 7257157 Seal, Choke Lever

2 4209581 Spring, Cable Return

3 7257165 Lever, Choke

4 7257173 Base Comp., Choke

B 7257181 Spring, Choke Lever

6 7257198 Hook, Choke Spring

7 7257207 Plate, Choke

8 7229867 Rod, Stop

9 0747733 Bolt, Flange #6x16

10 3674413 Screw, Tapping #4 x 8 (PO)
11 2544690 Screw, Pan Head #5x 19
12 0369017 Screw, Pan Head #4x 8
13 0636951 Nut, Flange 5 mm

FAN COVER

KEY PART

NO. NO. DESCRIPTION

1 3683646 Rubber Supporter (107 mm)
2 7357379 Cock Assembly, Fuel

3 5189352 Bracket, Fuel Cock

4 6673288 Cap Assembly, Fuel Tank
5 5580469 Tube, Fuel

8 7399371 Cover Comp., Fan (T89)
8 6978399 Collar, Fuel Cock

9 5581004 Bolt, Stud

10 06716836 Screw, Washer Head #5 x 10
11 6754279 Tube, Fusl Tank

12 0250647 Clip, Tube (B8)

13 0250985 Clip, Tube (1310)

14 0053447 Clip, Tube (C9)

RECOIL STARTER

KEY PAR

NO. NO. DESCRIPTION

1 6092886 Starter Assembly, Recoil
8 5580634 Grip, Starter

9 5580642 Rope, Recoil Starter

11 6478812 Nut, Flange 6 mm

MODEL NUMBER GCV-160-AS3A

CAMSHAFT PULLEY

KEY PART
NO. NO. DESCRIPTION
1 7049679 Pulley Comp., Camshaft
2 5580083 Shaft, Cam Pulle
3 7058885 Belt, Timing (84I-FU7 G200)
4 5580089 Rocker Arm, Intake Valve
5 5580097 Rocker Arm, Exhaust Valve
6 5580105 Shaft, Rocker Arm
7 5580113 Valve, Intake
8 5580121 Valve, Exhaust
9 5580139 Spring, Valve
10 1426980 Retainer, Intake Valve Spring
11 0294819 Screw, Tappet Adjusting
12 0004598 Nut, Tappet Adjusting
13 6315873 ORing 6.8 x 1.9 (ARAI)
14 6839831 Seal, Valve Stem
CARBURETOR
KEY PART
NO. NO. DESCRIPTION
1 3088416 Packing Set
2 5580162 Fioat Set
3 3465879 Chamber Set, Float
5 1441518 Screw Set
7 7301138 Carburetor Asssembly (BBE62GA)
8 §580212 Valve, Float
9 5580220 Nozzle, Main
10 5580238 Insulator, Carburetor
11 5580246 Packing, Insulator
12 4581120 Packing, Carburetor
13 5580253 Packing, Carburetor
14 5580535 Guide Comp., Air
15 0639419 Screw, Pan Head #5x6
16 0635474 Jel, Main #60
0635482 Jet, Main #62
0636126 Jet, Main #65
17 1672187 Screw Set, Drain
AIR CLEANER
KEY PART
NO. NO. DESCRIPTION
1 5720289 Tube, Breather
2 6718159 Element, Air Cleaner
3 5580410 Case Assembly, Air Cleaner
5 5664560 Packing, Air Cleaner
6 6673255 Cover, Air Cleaner
7 5580964 Bolt, Flange #6 x 86 (CT200)
8 2374742 Bolt, Flange #6x 14



MODEL NUMBER GCV-160-AS3A

HONDA 4-CYCLE ENGINE

PISTON CONNECTING ROD |

CYLINDER BARREL |

ol PANI

I MUFFLER

CRANKSHAFT

FLYWHEEL




HONDA 4-CYCLE ENGINE

FLYWHEEL

KEY PART
NO. NO.

1 (348433
3 6859722
4 6859714
5 6315816
6 5580683
8 5580790
0803619
11 1726050
0671552
0442038
0485948
1510361
1824630
1240845
21 7301591

DESCRIPTION

Key, Special, Woodruff #25x18
Coil Assembly, Ignition

Flywheel Assembly

Cord, Stop Switch

Switch Assembly, Engine Stop
Sprlng Brake Lever
Bolt, Flange #6 x 14 (CT200
Bolt Flange #6 x 23 (CT200
Bolt, Flange #6 x 20 (CT200
Nut, Special 14 mm

Screw, Washer Head #4x12

Washer, Plain 4 mm

Clip A, Cable
Grommet A, Rear Cover
Brake Sub-Assesmbly

CYLINDER BARREL

KEY PART
NO. NO.

6842413
2399780
5579990
5580006
0636845
0803619
5581038
1441112
18998448

WD R AWM=

DESCRIPTION

Barrel Assembly, Cylinder
Clip, Valve Guide

Cover, Heal

Gover Comp., Breather

Bolt, Flange #6 x 12 (CT200=
Bolt, Flange #6 x 14 (CT200
Qil Seal 25A x62 x6

Plug, Spark (BPREES) (NGK)
Guide, Exhaust Valve (0.5.)

PISTON / CONNECTING ROD

KEY PART
NO. NO.

1 5580014
2 1426576
3 55680022
4 14310556
5 2605517
6 5655849

7164727

DESCRIPTION

Piston

Pin, Piston

Rod Assembly, Connecting
Bolt, Connecting Rod

Clip, Piston Pin 13 mm
Ring Set, Piston {Riken)
Ring Set, Piston (Teikoku)

MODEL NUMBER GCV-160-AS3A

CRANKSHAFT

KEY PART
NO. NO.

3 5664495
5 5581012

OIL PAN

KEY PART
NO. NQ.

1 6771489
2 57168915
4 1452754
5 5664503
6 5664511
8 6384341
9 6384333
5580287
11 5580295
1427244
1427251
5580303
15 0803619
16 0748111
17 2413862
18 2456697
19 5581046
1377704
21 0345900
0115527
1417369

MUFFLER

KEY PART
NO. NO.

5580485
5664610
55800872
0636845
5737457
5656012
5611397
1431121

W~-NDO WA =

DESCRIPTION

Crankshaft Comp.
Washer, Thrust

DESCRIPTION

Pan Assembly, Oil

Gauge Assembiy, Oil Level
Packing, Oil Filler cap
Extension, Qil Filler
Washer, Extension Rock
Shaft Comp., Governor Holder
Governor Assembly
Weight, Governor

Holder, Governor Weight
Pin, Governor Weight
Slider, Governor

Shatt, Governor Arm

Bolt, Flange #6 x 14 (CT200)
Bolt, Flange #6 x 25
Washer, Thrust 6 mm
Clip, Governor Holder

Ol Seal 28 x41.25x 86
CRing 14.8 x 2.4 (NOK)
Washer, Plain 6 mm

Pin, Lock 8 mm

Dowel Pin #8 x 20

DESCRIPTION

Muffler Comp.

Protector, Muffler (CBU)

Bolt, Flange #6x79 {CTEOO;
Bolt, Flange #6 x 12 (CT200
Gasket, Muffler

Arrester, Spark

Plate, Arrester Number
Screw, Tapping #4 x6



SERVICE NOTES

10



SERVICE NOTES

11



LIMITED TWQ YEAR WARRANTY ON CRAFTSMAN PCWER MOWER
For two years from date of purchase, when this Craftsman Lawn Mower is main-
tained, lubricated, and tuned up according to the operating and maintenance
instructions in the owner's manual, Sears will repair free of charge any defect in
material or workmanship.

If this Craftsman Lawn Mower is used for commercial or rental purposes, this war-
ranty applies for only 90 days from the date of purchase.

This Warranty does not cover:

» Expendable items which become worn during normal use, such as rotary
mower blades, blade adapters, belts, air cleaners and spark plug.

= Repairs necessary because of operator abuse or negligence, including bent
crankshafts and the failure to maintain the equipment according to the instruc-
tions contained in the owner's manual.

Warranty service is available by returning the Craftsman power mower to the nearest
Sears Parts & Repair Center in the United States. This warranty applies only while
this product is used in the United States.

This Warranty gives you specific legal rights, and you may also have other rights
which vary from state o state.

Sears, Rosbuck And Co., D/817 WA, Hoffman Estates, 11 60179

CRAFTSMAN



